A Textron Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

ISSUED OCTOBER 2007 REVISED AUGUST 2009






SERVICE PARTS MANUAL

ELECTRIC POWERED
UTILITY VEHICLE

CLAYS CAR™
ST SPORT 2+2 PDS

ST CUSTOM PDS

STARTING MODEL YEAR 2007

E-Z-GO Division of Textron, Inc. Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

E-Z-GO Division of Textron, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL ..ottt sttt seesesenes v
ILLUSTRATED PARTS BREAKDOWN........cooiiiiiiiiiiiiiiteteieteieisisestsse ettt ettt ss s s sese s sttt et s s s s s sseseseseseees vii
ACCELERATOR ..otttk ettt ekt s s e et s e s e s e s e e s e s e s e s e s e e s e e s e s s s s s e s e s es e e e s s s esenenis A-1
BATTERY CHARGER = 36 VOLT ...ttt sttt s s s e e es s e s asse st nene e e enee B-1
BODY ..tttk t ettt s s ettt h s oAt eSS e A s R A ettt h A s Rttt b s ettt s s st eee C-1
BRAKES ..ottt ettt ettt s A E RS S £ R R AR ARt e ARt R ettt D-1
ELECTRICAL SYSTEM = PDS ..ottt ettt s et s e s et s s ee e enesenee E-1
ELECTRONIC SPEED CONTROL = PDS.....ouiiiiiiiiiteieietete ettt ettt nseseseses F-1
FRONT SUSPENSION ...ttt ettt s st s st eseses s e es s e s s e s ese e e eseses e s et eseseeses e s esesesesenene e s esesens G-1
IMIOTOR ...ttt ettt s s st e 2 e s s e s e e e e e ee s s e s e s e s e s es e e es s s s e s s e s e s s e e et s et s s e en s nee H-1
REAR AXLE ...ttt ettt ettt e s a ettt ettt s e sttt n s nans e I-1
REAR SUSPENSION .....oiiiiiiiiititiesetesetete ettt sesesesesesese s et es s s et e 2 s e es e es s eseseses et e s s s s sne e s et e s s s esse s s nsesnsens J-1
SEATING. ...ttt ettt s s ettt e e e s s s s e s et e e e 22t R s R R SRR R AR R R R R Rt Rttt s e s n s s K-1
STEERING ...ttt ettt ettt s s s s e s et e s 22 a8 s s e s s s et s s s st ettt st s s s s e L-1
WEATHER PROTECTION ...ttt etetetetetese ettt tes s sesa et s e eseseses s s se s e s et esese s s et esesesesesesesesese e s esesesenenin M-1
WHEELS AND TIRES .......oouitititiiiieteteteteite sttt tetetese ettt s e sesese et s et et eseses e s es et e s et esesese st eseses s et esesesssses s esesesesenis N-1
SPECIALTY PRODUCTS ....oiitiiitiiiiiieieie ettt sttt ettt APPENDIX A-1
ACCESSORIES ......oiiieiteieteteie ettt sttt es s st s e e st s st e s et e s s e s e e e ns et s e s APPENDIX B-1

Service Parts Manual Page iii



TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number label (see BODY located in the lllustrated Parts Breakdown section of this manual for
its location) and note the complete number shown on the label. It is important that the serial number of your vehicle and
its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number label (see BODY located in the illustrated parts breakdown section of this manual for its loca-
tion) and note the complete number shown on the label.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1 - Includes ltems 2 - 37

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) ......ocvrrvveeeessccnenieeeeeee 1
2 70116-G02 ACCELERATOR PEDAL BRACKET........ooocurrmreeaeemeeinsseeesnseeseseeeesene 1
3 SCREW, #8 = 16 X 1/2" LG. oot 4
4 PEDAL BOX AND COVER ..ottt 1
5 D0684-G6 SCREW, #8 - 32 X 3/4" LG. ...cccrvveeeeriereneieoesseeseeeeessseessesessssesssseecsese 2
6 MICRO SWITCH......coooriiiiiiriiiieieseiesseceseesse et 1
7 SCREW, #4 - 20 X 5/8" LG .....oooumrreeermneiierneseeeieseeseeseseeeissesesessessseeos 2
8
9 INDUCTIVE THROTTLE SENSOR ....ccouuuurvimmmereemmneseesssesssssssneeeenne 1
10 SELF THREADING NUT, 3/16" .......coouuuiirireeammeieseeisissecsessessssssesessesennns 2
11 PLUNGER ........oouiriiiimeniiesicsesieseesessss s 1
12 | P8444-GO1 ACCELERATOR CAM ROD ..o 1
13
14 SPRING RETAINER, 1/2".....coviiuriieiienieeesseeeeeeeseesesssesssessssesseessenneens 1
15 BUSHING. ... 1
16 COMPRESSION SPRING ......ccourrveimmmiinrmiesesensesssssesessessessssssseseeseeenee 1
17 SPRING RETAINER, 3/8" .......cccurrremmmrereemmmeesssssesesssssesesessesesssssssseseens 1
18 ACCELERATOR ROD ....coriveiiemimiesseiesssassssesessssssessssessssssseseseeesse e 1
19 | p0532-G4 LOCK NUT, 5/16 = 24 .....cccrvvieeurmmcneeeeeisenesseeassssesessessssesessssesssssssesseesnons 1
20 | 10385-G4 CLEVIS YOKE (ADJUSTABLE)........oooommmriieiernenereieessenessseeessseessneeennas 1
21 CLEVIS PIN, 5/168" X 1" LG ...ccvveeuureeeemmmeeeeesseeneeessseeessssseeessessssseeesseseee 1
22 NYLON BUSHING ..o 3
23 TEFLON WASHER, 5/16"........covsrreriermreeieinsiesiesseesessissseesiseessessesssseneenns 1
24 COTTER PIN, 3/32" X 3/4" LG ...ooorvveereereeieieeeesseseesiesssssssesssssseeeeseee 1
25
26 PEDAL PIVOT PIN ..ccououiiriiiieaieineeesseseeseeseeassesseesssssssessessssesssessesesseesoons 1
27 2064-G6 PUSH NUT, 9/32"......ocoouureeviemimaesseeeesessssesseeassssessessssesss s sesessessesssesenns 1
28
29 WIRING HARNESS (PEDAL BOX ASSEMBLY) .........conirrrvieiinneiiisnnnnieens 1
30 LOOM FLEX, 3/8" X 6" LG (BULK).......coevereeeeeeeeeeeeeeeteeeeeeeeeeee e AR

Service Parts Manual



.?sku=73333G10
.?sku=01051G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G02
.?sku=01050G01
.?sku=25854G01
.?sku=00983G01
.?sku=602484
.?sku=28444G01
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=25879G05
.?sku=17313G1

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 WIRE TIE c.ooooiieioieeiese s esss s 2
32
33 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 | pr844-Go1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 OVAL RIVET, 3/16" X 3/8" LG....ooooourrrmrrrnrreeeeeaeesssssssessesesseeeenenns 6
36 | p7512-Gof ACCELERATOR PEDAL PAD .......ccoiieiiinninesniesnenisseeeesssesseeee 1
37 * ACCELERATOR PEDAL .......ooooumiinneeienmnessesesssssssssssesssesesesseennons 1
38
39 BOLT, 5/16 = 18 X 13/16" LG ....cccrrvvveeeeeeerireeneceneeeseessssssssssseeessssssssseesssssseeeeee 4
40 0135-GO1 | PEDAL PIVOT COVER ......ccciiveierminieieasssessesesssessesssssssesssessssesssssesssseesonns 1

Page A-3 Service Parts Manual


.?sku=17618G1
.?sku=25799G03
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=00715G2
.?sku=70135G01

ACCELERATOR

Notes:

Service Parts Manual

Page A-4



BATTERY CHARGER 36 VOLT

Service Parts Manual

Page B-1



BATTERY CHARGER 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 511119 POWERWISE QE BATTERY CHARGER, 36 VOLT, W/3 METER CORD......... 1
2 3 METER CORD, 36 VOLT (INCLUDES STRAIN RELIEF) .......ccccceeeiiennee. 1
3
4
5 611937 DC STRAIN RELIEF SERVICE KIT (INCLUDES 5 STRAIN RELIEFS)............ 1
6 511212 AC CORD (INCLUDES STRAIN RELIEF) ...ceeeiiiiieiiieeee e 1
7 611936 AC STRAIN RELIEF SERVICE KIT (INCLUDES 5 STRAIN RELIEFS) ............ 1
8 611215 HANDLE AND COVER SERVICE KIT (INCLUDES ITEMS 9 - 12) ......cccuvueee.... 1
9 6 0 HANDLE ...ttt e e e e e e e e e e e 1
10 * COVER ..ttt e e e e e e e e e e e e e aaaaens 1
11 * RUBBER PLUG ...ttt a e e e e e e s e e e e 1
12 * SCREWS ...ttt e e e st e e e e st e e e e aanreeeeeeaa 1

Service Parts Manual

Page B-2



.?sku=611119
.?sku=611213
.?sku=611212
.?sku=611216

BODY

40 - Includes ltems 41 - 46

Service Parts Manual

Page C-1



BODY

128 - Includes ltems 129 - 132

>
<
o
s
I
2]
<

FLOOR MOUNT
GUN HOLDER

Page C-2

Service Parts Manual



81 - Includes Items 83 - 84
82 - Includes Items 83 - 84

BODY

Service Parts Manual

Page C-3



BODY

115 - Includes Items 116 - 119

N
N
~

5N
=)

Front of Vehicle

127 —

BOX COOLER
AND BRACKET

Service Parts Manual Page C-4



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 UPPER FLOORPAN (AXLE MOUNTED STEERING) .......ccoovvvvveeermneeneneiieeene 1
2 RIVET, 3/16" X 9/16" LG ....coouovvveercrieeioreeeeeeeeenieesesssiosscesee s 9
3 LOWER FLOORPAN .......cccocummmireriaeammainsesessisessesessssesessssessssess s 1
4 RIVET, 3/16" X 9/16" LG ...ttt 7
5 ACCESS COVER ......oooouurimireieiiiieeeseeeesssss s 1
6
7
8 INSTRUMENT PANEL ASSEMBLY ......couuivveeumireiemmnseesenecssessensesssseeseseess 1
9 LABEL (SAFETY) (PICTOGRAPH) ...t eeeeeeeeeeeeeeeeeeeee e, 1
10 SPLASH PANEL .....coooeariveeiesiceseeesssessesssessssee s 1
11 RATCHET FASTENER, 1/4" X 3/4" LG ......cvvveeoirreeeeneneeiieseeseesecseeeesssssneenns 5
12 VINYL TRIM <ottt ettt n e en e 2
13 RIVET, 3/16" X 1" LG ...oeovveveeoimeeeseeiessseessesissssessesessseessssssssss s 10
T4 | T14B8-G** | COWL.oooouuueirieiiease e cesssesss s 1
15 | 74183-G01 | NAMEPLATE (E-Z-GO) (OVAL).....oocorrirrrieemmmnerseneesmssssessesssssssssssssssssessenee 1
16 RIVET, 3/16" X 1" LG ...cceeeeeumeviemmeeenesseeseessssesssssseessesssess s 7
17 RIVET, 3/16" X 1" LG 1.ecveeeuumereesseeeeesseeseessseeeessssseessssssess s seesss s 6
18 FENDER FLARE (DRIVER SIDE).......c..cimmmrireeeeemmrensemissseeessssesssesessseseennns 1
19 FENDER FLARE (PASSENGER SIDE) .......cciriiiirineeiemneeieeeneeeeeeseceseeee 1
20
21
22 BUMPER ........oooiiiiiimmiieiiaseceeeese s 1
23 WASHER, 5/16" ...ttt en e en e 2
24 SPACER, 1"...couereeeeieeeessessesisse e 2
25 SPACER, 1/2". ...ttt 2
26 LOCK WASHER, 5/16"........ccoocuumrrreieemmmeessesiessseseseesessseessssesessss s 4
27 BOLT, 5/16 = 18 X 2 1/2" LG ..ot 4
28
29
30 COWL SUPPORT BRACKET w......covvviuuummirreeissmmisssessssseessesessseressssesssssseeee 1

Page C-5

Service Parts Manual



.?sku=71510G01
.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=71151G03
.?sku=35964G01
.?sku=71413G01
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71338G01
.?sku=71338G02
.?sku=74265G02
.?sku=00570G2
.?sku=75048G04
.?sku=75048G01
.?sku=00905G8
.?sku=01035G02
.?sku=71101G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 SELF TAPPING SCREW, 1/4 = 20 X 1/2" LG ...oucrvveemereeeereeeeneeseeseeesssseeseene 3
32 RIVET, 3/16" X 1 1/8" LG ..coouvveierreieeeceeeieecsesiieeessieesssssse s 1
33
34
35 GLOVE BOX DOORS (BOTH SIDES).........coocmmrrrrreeeeermersereeeesenrsssneessseseenes 1
36 GLOVE BOX DOOR (DRIVER SIDE) ..o 1
37 GLOVE BOX DOOR (PASSENGER SIDE).........ccvvveeeumirrnneeesaeresessieensseeseeee 1
38
39
40 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 55 - 60)..........ccooeerrvveeerrans 1
41 FRONT BASKET ...ttt ettt n s esen et enan 1
42 4522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE).........ccccooorrvvoeeeiinrrrreneeenns 1
43 BASKET MOUNTING BRACKET (PASSENGER SIDE) ...........ccccourrrreveeeens 1
44 | 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .....ccccccooourrrrvruerrns 4
45 LOCK NUT, 3/8 = 16 ...couvvveeemmeveeianieseieseseesesssesssssesessssseesssie e 4
46 LABEL, FRONT BASKET (WARNING).........ccerrrriermmireeeerrrenieenneneeeeeenee 1
47
48
49 4365-G01 | GUN HOLDER, FLOOR MOUNT ........cccurmreeemmmminsesesassaessssessssssesenessssesee 1
50 FLOORMAT WITH HORN HOLES (1/8") ......ocourevermrereerreeseeseeeeeseseseneanns 1
51 | 71551-G01 | RHFENDER LINER .......ccoooiiriiiiiirmmeiriieiesseireseiesseesssssssseseessssssssssesseeenons 1
52 LH FENDER LINER ... 1
53 RATCHET FASTENER, 1/4" X 3/4" LG
54 ROCKER PANEL (PASSENGER SIDE)..........cniirveeumireeermesreessessessessessseess 1
55 ROCKER PANEL (DRIVER SIDE)..........ccosiirrviieeermenseeaesssenssesesssssesseseenn 1
56 5058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM)..........occomermrreeeenrerrnreeeessseeseseeeeeene 4
57
58
59 | 71507-GO1 | SILL PLATE (PASSENGER SIDE).........cccommmmimmrruiimmmmimmessiessaenissesssessssinseseeenns 1
60 SILL PLATE (DRIVER SIDE).........coiriuiiriieeiiieseeeneesseeesesesseessesseseesssseseese 1

Service Parts Manual



.?sku=71102G02
.?sku=71055G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=74521G02
.?sku=74523G01
.?sku=74522G01
.?sku=74522G02
.?sku=00891G1
.?sku=71931G01
.?sku=74365G01
.?sku=70048G06
.?sku=71552G01
.?sku=16816G2
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .......commrrrrrrveersereneeeieereserneee 4
62 SPACER, 5/18"........ooomrreieiirieeiieeseeieesessseei e 4
63 LOCK NUT, 1/4 = 20 ..ccoueiireveeeemeeseneeesseeesssessseseses s sesssessee 4
64 SEAT FRAME ...ttt n e 1
65 BOLT, 5/16 = 18 X 13/16" LG ...ocouuurrrreeeercereeeeeeoerensseeessesenesesessssssessseeee 2
66
67
68 BATTERY RACK ......coumiviiimmieeiaseeeeesee s sessee s 1
69 BOLT, 5/16 = 18 X 13/16" LG ...cocoumrrereeeercereeeieesssensseeesseseessesesssssesssseee 2
70 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ....ooouoummmrreeeeemmeeeeeeesssssressssssssssessssssssssessssseseee 2
71 | 00559-G8 | WASHER, 5/16" .......vvveemmumirereeessmseensseisssssessssessssesesssssssssesssssssss s sssssesans 2
72 | 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)...........cccemrirrrrreeererrrneeecerssrenneeeeenns 2
73 SCREW, 3/8 = 16 X 3/4" LG......cvveummreeeemeeeeeesseeseesseessesssesssnessseseesssssssssess 2
74 BRACKET .....ooouiieieaiieeiisseceseese s 1
75 BOLT, 1/4 = 20 X 5/8" LG .....couurveermmreeierseneeeeseseseeseesseesseses s 2
76 LOCK NUT, 1/4 = 20 ..o ssssseessesssees s ssesse s 2
77 SPLASH PANEL ......cooovieiumeeeeseeeeesseeseeess e seessss e sssss s seses e 2
78 BOLT, 5/16 = 18 X 13/16" LG ...couuuurrereeeemeeereeeisessressesessssseessssssssesesessseseen 8
79
80
81 | 71912-G4** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 97, 98).................. 1
82
83 | 71318-GO1 BAGWELL LINER .....ccououirrvieemmmminnesesssseseeseeassessesssssssssessssesssesssessessoons 1
84 RATCHET FASTENER, 1/4" X 9/16" LG .....cvvuurrrveemrnenieneceeeessneseseenee 26
85 ACCESS PANEL .......oooiiiiiriieiiisenieseeeessss i 1
86 | P1107-G0O1 | SCREW, #8 X 3/8" LG (STAINLESS STEEL) ...ccovuummrrrrieerrmreneenieeiserineeieenons 5
87
88
89 1364-G0Z | "J" CLIP ..ooooiiiieeicceeeiiie e 1
90 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM).......cciimrrrrrieermmnrnereeesmnseneseissseseeesneseons 4

Page C-7 Service Parts Manual



.?sku=16705G1
.?sku=23726G4
.?sku=14390G4
.?sku=70441G01
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=70046G02
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=70200G01
.?sku=70444G02
.?sku=28272G01
.?sku=11027G2
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=16816G1
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .......orrrveeumrrreemeereeeessreeresss 6
92 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG .....ccoooimrveeenneeessesseeeseseeeeesseseseens 2
93 SEAT HINGE PLATE ......oovooommiieriiiesseesesesesssesessesssssessssssessses s 2
94 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...ooviviiieceeeeeee e, 4
95 WASHER, 5/18" .....ocrvveeereaaeeseeeeaseeeesesssssssssessees s 4
96 NOTCHED REAR BUMPER .......criviiieemiireeeieisseseeseesssscsssssesssesssseeeesse 1
97 | 71398-GO1 | BOLT, 1/4 = 20 X 1 14" LG w.ccccvvveeerurieeeeeesseseessiesssesessssiesssessesssssssesssessseeeons 4
98 BUMPER PLUG ......coouiiiiimaieeiismieeeessessesssessssssse i 4
99 BOLT, 1/4 = 20 X 11/18" LG ..ouuuvvveeraaeeeessceeeesseeseeesseeseesssesessessesessssesesesess 2
100 J-TYPE NUT RETAINER, 1/4 - 20......coieirrieeeeneereereceonseessseessseeesseseeseseseeeee 2
101 BUMPER STAY ..ottt ettt ettt st se s aeneeaesenneaesenes 4
102 | [4532-GOT | LABEL (CLAYS CAR)....oooiuuuirmerieiesmiiessssiessssseesssessssessseesssssesssseessssesenee 2
103
104
105 VERTICAL FRAME SUPPORT (DRIVER SIDE)........c..ccouirrieernrneniereeneeeeennene 1
106 VERTICAL FRAME SUPPORT (PASSENGER SIDE)............coumrrvvernereriernnneen 1
107 BOLT, 3/8 - 16 X 1 3/4" LG ..ouvvrveeemmreeeomeeeeieseseesesseeeseesssessssesssesessssessessess 2
108 WASHER, B/8" ....ccoourreueereaaeeseiesssecessesssse s 14
109 | [11098-G5 LOCK NUT, 3/8 = 16 ...ooeeveeeeeeriaaeereesssaaessssssssessssessssseesssessssses s sssesssssseeees 6
110 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ....oveeeeeeeeeeeeeeee e 2
111 | p0426-G8 BOLT, 3/8 = 168 X 1" LG ...ocrveeeeiioeeeeieeseeesesissse s 2
12
13
114 END CAP, 1"....oooeeieieeeiss s 2
15 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) .....occrvvvvernrrneeieers 1
16 | 74129-GO1 REFLECTOR ...occveeeeniamceeeisessaessesisss s 1
17 | [4132-G01 LABEL (WARNING) .....cccvvvvvermmmmarneeeessensnsesessssaseesssssssssasesessessssesssssseseons 1
118 | [0362-GO01 FLOORMAT .....civevieiimeneeeeiessessssseesss s 1
119 | [0633-G01 FOOTREST w...oooirieieermacseeeeisseessesassse s 1
120 | [1929-G0O | LABEL (LOAD BED LIMIT WARNING) ........ooccirrreiemmmnerneniessnressenesenseseeee 1

Service Parts Manual


.?sku=10570G10
.?sku=18436G1
.?sku=71609G01
.?sku=10570G11
.?sku=00571G2
.?sku=71456-G01
.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01
.?sku=74532G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=11098G5
.?sku=00769G2
.?sku=00426G8
.?sku=19853G1
.?sku=70361G03
.?sku=74132G01
.?sku=70362G01
.?sku=70633G01
.?sku=71929G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 SUPPORT TUBE........ccvutuumreeessaeessesseeesessses s sessssssssss s 1
122 SELF THREADING SCREW, #12 - 24 X 3/4" LG .......covvvemrrnrrveiserreeissenenie 2
123 END CAP, B/4" ... ooeoeeoieeieeeeeisses s 2
124 HOLE PLUG, 1/2" ..ot 2
125
126
127 | [1048-G01 | BOX COOLER AND BRACKET (INCLUDES HARDWARE)..........cocccccmnrrnenees 1
128 ASH TRAY KIT (INCLUDES ITEMS 129 - 132) ....ooucrrveemrrnieinecneieiseceseeeeenee 1
129 | 27731-GO01 ASH TRAY ...t 1
130 | 27736-GO1 GASKET ...ooooireveieesa s eeseesss s 1
131 BRACKET ..o 1
132 SCREW, #10 = 18 X /2" LG ..ottt e 4
133 | [4533-G0{ | GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED).........occrmmmrrrrrrierre 1

Page C-9

Service Parts Manual



.?sku=75268G01
.?sku=00106G6
.?sku=19859G1
.?sku=20271G2
.?sku=71048G01
.?sku=75109G04
.?sku=75108G02
.?sku=00100G4
.?sku=74533G01

BODY

Notes:

Service Parts Manual

Page C-10



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Page D-1 Service Parts Manual



BRAKES

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Page D-2

Service Parts Manual



BRAKES

20l ‘L0l sway| sepnjaul - 001

G6 ‘¥6 Sway| sepnjou| - €6

G6 ‘6 Sway| sepnjou| - Z6

L6 - /8 Swsy| sepnjou| - 98

G8 swa}| sepnjou| - 8

G6 - €6 ‘16 - ¥8 SwWay| sepnjou| - €8
G6 ‘¥6 ‘T6 - ¥8 sway| sepnjau] - 28

SDIYSA O juoid

)

Service Parts Manual

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10).....ceoeoeeeeeeeeeeeeeeee e 1
2 TORSION SPRING ...t 2
3 1Y@ 3 | N U 1
4 D1071-G01 PUSHNUT, 5/16" ..o 2
5 * BRAKE PEDAL ......oovoveoeeeeoeeeeeeeee e, 1
6 PARK BRAKE PEDAL .........ccovuiirieiiiiceeeeessseeseesssseseesseesees s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ..o 1

8 * SERVICE BRAKE PAD ........oooimieeeeeoeeseeeeeeeeeeeeeee e 1
9 * PARK BRAKE PEDAL PAD......c.ovuveieieeieeeeeeeeeeeeeeeeees e, 1
10 OVAL RIVET, 3/16" X 3/8" LG ..o 9
11
12 SHOULDER BOLT, STAINLESS STEEL........orvvueurrreeerneniesseeseesessseeseeen 1
13 FLANGED BUSHING ..o enee e, 2
14 0676-G0T | TORSION SPRING .....ouvoieeieeeeeeeeeeeeeeeeee e 1
15 D0643-G1 WASHER, 3/8" ..ot 1
16 1098-G5 LOCK NUT, B/8 = 16 ..o, 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......iviveeerereereenn. 1
19 SPHERICAL NUT, 5/16 = 24 .....oveeeeeeeeeeeeeeeeeee e 1
20 LOCK NUT, 5/16 = 24 ...t 1
21
22 0969-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26)...... 1
23 EQUALIZER BRACKET ........cooirreieemmmnieseeassissssessisssssssssssesssessssssessnnns 1
24 BRAKE COMPENSATOR BUMPER .......c.coioiiieeeeeeeeee oo 2
25 * BRAKE CABLE (DRIVER SIDE).........c.ivioioeieeeeeeeeeeeeeeee e 1
26 * BRAKE CABLE (PASSENGER SIDE).......ovieeeieeeeeeeseeeesee e, 1
27
28 D1111-G01 RETAINING RING, 13/32" (STAINLESS STEEL).....coooveeveeeeeeeeeeeeeeeeeee e, 4
29

Service Parts Manual

Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G02
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 CLEVIS PIN, 5/16" X 1" LG .....cveeuuaeeeermceeeasseesesessseessssssesessesesesesssssssssess 1
31 COTTER PIN, 3/32" X 3/4" LG ..o 3
32 CLEVIS PIN, 5/16" X 3/4" LG ......coomrrreeercreeeinieseeeeesseeesssesseesse s 2
33
34 KICK-OFF LINK...co.oooocooeceieiieenocenseeeeseeeesseeessse s 1
35 NYLON BUSHING.......ccvouiummiriiiiiineeeiiesseeeseeseesessseee s 2
36 TEFLON WASHER, 3/8" ...ttt 2
37 | 00559-G8 | WASHER, 5/16" ........oooeeuirrereeeerieeseseeeessseessseeessseessssissss s 2
38 COTTER PIN, 3/32" X 3/4" LG ...oouurreermeeeeeseeeeeessesessessssssssssesssesesssssseessne 2
39 KICK-OFF CAM PIVOT ....ccovioiuuiirienieiimsenseeesssssssessessssese s 1
40 FLANGED BEARING .......ooviuiiteeceeeecee et aenens 2
41 KICK=OFF CAM. ...ttt oottt ettt ettt en e en e 1
42 SETSCREW, 1/4 - 20 X 1/2" LG..couuirveeoreeeeeerseeeesseeseeeesessesesssesessssssesssesss 2
43 SPACER ...t 1
44
45 ADJUSTABLE BUMPER ........ccoriiimminiamsseesssnsesssssseseessssssessessssseeesesseneeos 1
46 LOCK NUT, 5/16 = 18 .....eeeeuueeeeemmceeeesseeeesssseesessssesesssssse s sesssssssesessn 1
47
48 0080-G0Z | CATCH BRACKET .....ocouummrieeiemmmmeeseseesssasessssessssesessssissssss s sesssssnnns 1
49 | P0414-G6 BOLT, 1/4 = 20 X 3/4" LG ...ccovooooierreeeeesseeeesieieeseeeeseessee s 2
50 LOCK NUT, 1/4 = 20 ..coooeeeeuneeieseeeeeseeeseessseeseessseeseesssesessesse s ssssess 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80).......ccrvvveeeermrreeeeessrneseeeesssseessseessseessesesssseeneeee 1
54 * BRAKE PEDAL .......ooouumiiieveieoecesseeessse s 1
55 PARK BRAKE PEDAL ......ccvviiiiiiiiiiiereeeessesseseesssseseeessesseeseseseeseeee 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .....ooiirriveieieneeseeieissesesseecsssssesssseecsseeesnee 1
58 * PARK BRAKE PAD..........covvvieummirseeiessmniessseesssssesessesesss s 1

Page D-5

Service Parts Manual



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70611G02

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 OVAL RIVET, 3/16" X 3/8" LG ...couuurvveermereeemneenessesesessesesesssssseseess 9
60
61 SERVICE BRAKE PEDAL PLATE .....cccoooovvuiirmniiieemineeiesesssessessesseeeeeeeee 1
62 PIVOT PIN <.ttt ettt 1
63 TORSION SPRING .......oooooimmineiiiiaisceneseeesesseee e 2
64 | P1071-Go1 PUSHNUT, 5/16"......ccouumrreeieemmenseeesssssseesesssssesssssssssessssssesssesessssesenons 1
65 SCREW, #10 - 24 X 1" LG ....coouummreeeieeoneseeeesssseesssssssssesssssesssssssessessonns 4
66 RUBBER NUT, #10 = 24.....ooociiiiuiiieniocneeeseesesiesseseesssesseesssee s 2
67 BRAKE PEDAL STANDOFF .......ccoiriimmmirreemiineeessnesesssssssessssesseeeeseneeee 2
68 CONICAL SPRING ....ccccrivieeiminieieassse e seesesisss e 2
69 | 14390-GO1 LOCK NUT, #10 = 24 ....ooooiiveienimineeeessssesessesasssssesssssssssssesssesessssessesseeens 2
70 | 10606-G8 MICRO SWITCH......ocoommrrieeieiierneeiesie s 1
71 | p0957-G1 SCREW, #6 - 32 X 1 1/4" LG ..o 2
72 WASHER, #10 ... 2
73 WASHER, #6 .......ooovvveeoeniiioieeseeeieeeeseee e 4
74 LOCK WASHER, #6 ........coocoumreieumieseemieseeessesseessssessesesssssssssses e 2
75 NUT, #6 = B2....cooeeeeeeceeeeseceeessseesesss et ssess s 2
76 SCREW AND LOCK WASHER, #6.........cccovvveeummeireeeeennsessesseessesssseseess 2
77
78 NS K@) I - = OO 2
79 WIRE HARNESS (BRAKE LIGHT).......cccvvuuuuireiiamreeessereeessseeeessessneeneeens 1
80 WIRE TIE ..o 2
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)........ 1
83 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93-95)| 1
84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)...........ccouuerrrveeeerneneneeieenseinenees 2
85 * BRAKE SHOE .....covoouummireeeieemmisessisssssessssssssssesessesesssesssessessssesee 2
86 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)........cccommermrreeeiisnrrnnenienns 2
87 * UPPER SPRING .....coouuirrieeiemiiineeeeessseesesiesssss s sesssssssesseesee 1
88 LOWER SPRING ....coourrerieemmminsseesssmsessssessssesesssssssssssssessseeeessese 1

Service Parts Manual



.?sku=15766G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN Lot 2
90 * CUP AND SPRING .....cccvviieermminirieaesiseesssesessss s 2
91 * ADJUSTER SPRING........oocrrreeeeriireeeeessnesseseessssesssssessssessssssessnnns 1
92 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 2582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95)......... 1
94 * ADJUSTER ....ooooomirveeeiminesseseesisss e 1
95 * TEFLON WASHER .......cooooiniriiemminnseiasisesssssessseseessesessseesesesseeennns 2
96 BOLT, 5/16 = 24 X 1" LG ...oooouurvieemreeeioseeseeessessssesseesseesssses e 8
97 LOCK NUT, 5/16 = 24 ......ooouueeeiemmreeeeseeesesseecseesssesessesssss s esees 8
98 INNER BRAKE DRUM WASHER...........ccemmrirrreeimmmnirneniassiesesseesassssssssseeeeenns 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......ccovvveeerrrricrnaans 2
101 * BRAKE DRUM .......ooooouumniieiieninssseesessessssssssessse s 1
102 LUG BOLT, 1/2 = 20 ... 4
103
104
105 WASHER, 1 3/8" O.D. X 21/32" ......ccuirrreeueireecsesreeessseeesesssseessesssesesessseseee 2
106 SLOTTED NUT, 5/8 = 18...coeeuueaireeeiessaaeieeseesssseesesssssssssessssssssesesssssesesses e 2
107 COTTER PIN, 1/8" X 1 1/2" LG ..ot 2
108 SPINDLE CAP ...ttt s e 2
109
110 BRAKE CABLE BRACKET (PASSENGER SIDE)............coourrrueermeeieniceniees 1
111 BRAKE CABLE BRACKET (DRIVER SIDE)........cooucmmreeeirievieoeceeeeenseeeneonns 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G2
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=74175G01
.?sku=75870G04
.?sku=75870G03

BRAKES

Notes:

Service Parts Manual

Page D-8



ELECTRICAL SYSTEM - PDS

REVERSE BUZZER

RED\/@ GRN/
- | /BLK
5 Y v/

Control
[ - ;/é Harness
| / = ©

\\\ \ DASH MOUNTED DIRECTION SELECTOR,
\ \\ STATE OF CHARGE METER, LABEL AND PLATE

Ref Ele 1-4

Page E-1 Service Parts Manual



ELECTRICAL SYSTEM - PDS
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) .............. 1
2 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,
CHARGE METER) ittt e e e e e e e e e 1
3 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....eeiieiiiiiiiieee ettt e e eeeaa e 2
4 DIRECTION SELECTOR SWITCH (DASH MOUNTED)..........coovecrveeerereneanns 1
5
6 STATE OF CHARGE METER (VERTICAL) .......covoirriiiiineiiesenneeeissenneee 1
7 WIRE HARNESS (STATE OF CHARGE METER) ........ccoovvvvierireiiiseneiieenene 1
8 18 GA WIRE (RED B").....ocveeeeee ettt en e an e 1
9 3290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) .....ccocviiiiiiiiiiiiieeeen. 1
10 01041-G01 RIVET, 1/8" X A3/16" LG ..ot e e 2

Service Parts Manual

Page E-2



.?sku=73030G06
.?sku=74322G01
.?sku=74323G01
.?sku=33636G04
.?sku=74018G01
.?sku=25978G74
.?sku=73290G02
.?sku=01041G01

ELECTRICAL SYSTEM

13 - Includes Items 14 - 23
CHARGER

RECEPTACLE

Controller (See
Control Harness Electronic Speed
(See Electronic Control Section)
Speed Control
Section)

Power Harness

(See Electronic

Speed Control
Section)

Clamp
(See

REAR AXLE

Section)

Page E-3 Service Parts Manual



ELECTRICAL SYSTEM

_— KEY SWITCH AND KEY SET

HOUR METER DETAIL

62 - Includes Items 63 - 67 85

TURN SIGNALS
80 - Includes Items 81 - 85

HORN BUTTON
59 58

56
Floorboard

Service Parts Manual Page E-4



ELECTRICAL SYSTEM

TAILLIGHTS

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side

RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

105

. \ 107 - Includes ltems 108 - 113
o

Page E-5

Service Parts Manual




ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-GXX [ 6 VOLT BATTERY .....oooorireeiermmmmieieieesieessessssssssssssssssses s 6
2
3
4 P1101-GO1 | HOLD DOWN BOLT (STAINLESS STEEL).......ccrvvveeermmrreeeerssereneeeeesssneenee 2
5 BATTERY RETAINER ......ccovvvieuuuminreeiesiiensseisssseressessessesesseessss e 1
6 LOCK NUT, 5/16 = 18 ... 2
7 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") .....ceerveeeerrrriirnanns 1
8 6 GA WIRE (BATTERY INTERCONNECT, 6").......ccrrrveurrrerieresneieseceseenn 4
9 D0702-G?2 NUT, 5/16 = 18 ... 12
10
11
12
13 3063-G01 | CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23)................ 1
14 * RECEPTACLE COVER ...coooeuiireiieeamneseseeaesssssessssssesssessssesssessesseeeenns 1
15 * RECEPTACLE BOTTOM.....ccoirrreiemmmaiseseesssaeesssesssssessssssssesssssssessanns 1
16 FEMALE CONNECTOR ....coocvviimmmieniemmrnnessneeseesssssesssesssessesesseseeseneeees 2
17 INSULATOR SLEEVE..........coireveummrereemmeenessssssesssssessessessessssssssesseseesn 1
18
19 SCREW, #10 - 32 X 1/2" LG (BRASS) ....ccvvveeummrrerieemierenessesessseessseesoons 2
20 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL).....coooommmmrerimrcneeiiianene 3
21 3051-G10 LOCK NUT, #6 = 32 ....cooomirrreeeenieineeeeeosseesseisssssesesssssssssssssssesess oo 3
22 * WIRE HARNESS (CHARGER).........ccrrevieesmmeieseeessieesssseessessessssesesnese 1
23 WIRE TIE ..ottt en et n et ae st en e, 2
24
25
26
27 1055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM).......cccvveeeermmcrereeenmmneneneesssssneessesesssssesenee 4
28 WIRE TIE ...oioveeeeoaeeseeiissseessssess s 3
29
30

Service Parts Manual

Page E-6


.?sku=01101G01
.?sku=70045G01
.?sku=11027G1
.?sku=25971G13
.?sku=25971G18
.?sku=00702G2
.?sku=73063G01
.?sku=73051G05
.?sku=73051G06
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=17618G1
.?sku=17618G1
.?sku=71055G01
.?sku=17618G1
.?sku=17618G1

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32 CABLE CLAMP .......cccoooiiiiiiiiiiiieeeeeeiee e 1
33 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .......esurirrrveeermerisreeeessssreseeennnns 1
34 WIRE TIE .ooooiieeieiaeeeiieesieseesessss s 8
35
36
37
38 LOCK WASHER, 5/16" (SILICON BRONZE)..........coccmrerveeermrereeoneceeeensnseeneenns AR
39 NUT, 5/16 - 18 (BRASS)........ccouumrrreeeeeiareseeeiesissnesseseessssessseseessss s AR
40
41
42
43
44
45 FUSE BLOCK .....ccvvieimeeieomceeieseeseseisess s 1
46 RIVET, 1/8" X 13/16" LG ...ttt 2
47 15 AMP FUSE ... AR
48
49
50
51 HORN ..ot 1
52 BOLT, 1/4 = 20 X 5/8" LG .....oouurveeermreeiereeeeeesseseeeeesseeeseses e 1
53 WASHER, 1/4" (STAINLESS STEEL) ....couuurrieieireeieiseseeiessseeeseeseseseesseee 1
54 LOCK NUT, 1/4 = 20 ...ocieieeeieeieieceeeeseseeeeseessesesseessesssess s 1
55 HORN SWITCH....c...oooooemereeiieeiicsseeeeseseessessssse e 1
56 7318-G2 HORN SWITCH CAP AND NUT .....ccovvieuimireeeieemreneesessseeesseesssssssssssseseeee 1
57 HORN SWITCH BOOT ...ttt ean e 1
58 | 19233-G1 HORN SWITCH LABEL ......oooouumrrreieeeiairneeeeesissesessseeessseessseeesssss s 1
59 RIVET, 3/16" X 1" LG (ALUMINUM).......ccooourrerieonmrrrneeeeessecesseeeeseseesesseeseseee 2
60

Page E-7 Service Parts Manual


.?sku=27327G01
.?sku=10570G11
.?sku=17618G1
.?sku=00993G01
.?sku=28418G01
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61
62 | 75113-G02 | HOUR METERKIT (INCLUDES ITEMS 63 - 67)........coorrvveeeerernerieersrinnenieenns 1
63 HOUR METER ......cooooouummirieeiaemieseesessssesssessss e sssssss e sssesses s 1
64 HOUR METER BRACKET .....ovt ettt ettt 1
65 SCREW, #10 - 24 X 1/2" LG ...cooourrreeeereceeneeeiessseessseeessseessseeessseesseeeenns 2
66 4390-G10 LOCK NUT, #10 = 24 .....ooooiveieiricneeeeeeseseesesaes s 2
67 WIRE HARNESS (HOUR METER)......ccoiiiuiioieieeeeeeeeeeeee et 1
68
69
70
71
72
73
74 | 33639-G*™* | KEY SWITCH (WITH LIGHTS) ...ccoriivieummminreeiessmseessseesssesessssissssssseeseeeoons 1
75 LOCK WASHER, 3/4" ...t 1
76 | 17137-G1 FACE NUT, 3/4 = 20 ... 1
77 KEY (SET)veeeuueeeeesseeseesssreeeesasecesessses e esss s 1
78
79
80 5107-G0 | TURN SIGNAL KIT (INCLUDES ITEMS 81 - 85)..........coovveeerrrreeeeercrnnneneennnns 1
81 TURN SIGNAL (WITH MOUNTING HARDWARE)..........ccoorreeermrrreennnenee 1
82 TURN SIGNAL FLASHER ... 1
83 FLEX LOOM, 3/8" X 8" LG.....ccouuurrreeemmmmeeeeeassisssssssessssssessssessssssssseeessens 1
84 WIRE TIE .ocooeiieieiaeeiesoeesieseee s 2
85 STEERING COLUMN COVER ......ccveermreiemmnreeeessseesssenseesssasesesesssseeees 1
86
87
88
89 | 73043-GO1 | WIRE HARNESS (ACCESSORY)......ovvuiuumiireieiisimmisssssssssariesesissssesssseeeeeans 1
90

Service Parts Manual Page E-8


.?sku=21573G1
.?sku=74019G02
.?sku=00379G4
.?sku=14390G10
.?sku=75117G01
.?sku=00568G6
.?sku=17063G1
.?sku=75107G02
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91
92
93 BEZEL (DRIVER SIDE).......ovvuuuuuireeeieemmeeneeessssesesssssssssssssssessssesessessesssseee 1
94 BEZEL (PASSENGER SIDE) .......couvvierieeiemmseeessesseesseessessessessssessesesse 1
95 W CLIP e 8
96 COUNTERSUNK SCREW, #8 ......cooouuuummrrreeiemmmisseesessseesssessseseessssesssesseeee 8
97 BRAKE / TAILLIGHT LAMP........ccooiiriiiimmineiiieesieessscseeeeescesseeesseses e 1
98 RIVET, 3/16" X 9/16" LG (ALUMINUM).........coocomrreieorereeeerrneneeoseceeeeesseeeneenns 4
99 TAILLIGHT BULB ... AR
100
101
102
103 HEADLIGHT (INCLUDES ITEM 94)........coesrrvriemmrreeemmneeeeessensessessesseesssssseseonns 2
104 SCREW, #10 - 16 X 1" LG ... 2
105 JUMPER WIRE (HEADLIGHT) ....ooccviiiummriiiiicneieeeeeeeeesensesiesecsesesssesenees 2
106
107 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 108 - 113)........cccccc.... 2
108 TURN SIGNAL LIGHT ... 1
109 WASHER, 1/4" (STAINLESS STEEL).....c.covoveteeeeeeeeeeeeeeeeeeeeee e 1
110 WIRE ASSEMBLY ..ot 1
11 LOCK WASHER, 1/4" ........cciirreeemnrereemeeeesessesseeeesssesesss s eesssss s 1
12 NUT, 174 = 20 ..o 1
113 PUSH-ON TERMINAL (MALE) ........ouioveteeeeeeeeeeeeeeeeeeee e 1
114 | 20574-G5 LENS, AMBER .......coririeiiiiminnseeieaissseseeees s 1
15 SCREW, #6 - 18 X 5/8" LG.....ooorrvveeerrireeeieesseesesesissssesssessssssssesseeeessssesseeeeons 2
116 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE)..............cccouurren 1
17 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......coccovevevevevenee. 1

Page E-9

Service Parts Manual



.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=22288G2
.?sku=14601G11
.?sku=21759G1
.?sku=22523G1
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02

ELECTRICAL SYSTEM

Notes:

Service Parts Manual

Page E-10



ELECTRONIC SPEED CONTROL - PDS

_@ 1 - Includes ltems 2 - 35

BLK 24 - Includes ltems 25 - 33
27 - Includes ltems 28 - 31

38
5 Pin Performance Option
Inline Connector

4 Pin Tow/Maintenance
Box Connector
U N
34 §
S 20
.
4 Pin Accelerator 3 Pin Speed Sensor
Inline Connector Inline Connector
See ACCH ERATOR See HECTRCMOTOR n 22

From Control

From Control
Harness

Harness

Ref Esp 1-1

Page F-1 Service Parts Manual



ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 73276-G03 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 35)...... 1
2 * LOCK WASHER, #10 .....cccvvveeiimmrreeeeiesiereseeiessssessssssssssessssesssessesseesenns 2
3 * NUT, 10 = 32..cccciiviieeieeeeeesseseesesessssse s 2
4 RESISTOR......couurveeimaieeseeseesessssessssse s 1
5
6 * NUT, 5/16 = 24 ..o 2
7 * LOCK WASHER, 5/16" ........ooocuuumrireeeeesiieneseeiesssssesssssssssssesssseesssssessseeenns 2
8 4 GA WIRE ASSY BLACK B"........coorriviiereeieiniseeseeeseeesessseeeesesssseee 1
9 800706 LOCK NUT, 1/4 = 20 .....cooirreieeeeeeeeeeeeosseeseeeess s 2
10 | 27855-G02 SOLENOID, 36 VOLT ...cccovvoverminieeiaemiesseseeassseesssssssesssssssssssesesssessessnnns 1
1 HEATSINK ..ottt ettt ee e en st en e ean e e e eeeseaes 1
12 3326-GO ELECTRONIC SPEED CONTROLLER ........coocimiimmrrieiernsrneneecesssneneeeeonns 1
13 3190-GO1 THERMAL MOUNTING PAD ......coooooirmiiieerieneeeeeseneesesesssseesssseeese 1
14 1102-GO1 BOLT, 1/4 = 20 X 3/4" LG...covvoeouerreveeeesiseeeseeaesseseeesssesessssessesessssseessneeeons 3
15
16 WIRE TIE .ooooiieieieeiescesisseee s 1
17 DOUBLE TUBE CLAMP ....coocrvieemeeiemsneesesseesesessssesesessessesssssssseseese 1
18 BOLT, 1/4 = 20 X 3/4" LG....coocourireeeeeeieresseeaesesssssessssessesssseseseesssesseeens 4
19 3106-GOf1 WIRE HARNESS (POWER) .......ccoouuuurereeesmmamnsesessssaesessesssssssessssessanese 1
20 WIRE HARNESS (CONTROL) .....cocuurvviammmireaesmensassseesseessessessesseesneese 1
21 | po270-G3 BOLT, 5/16 = 18 X 5/8" LG.......ooouuumrrvereeeimenneeiessseeesseesessescsssesesssseneseee 3
22 LOCK NUT, 5/16 = 18 ....ccccvvveeermamcnereesesmeesseeasssesesssssssssesssseseseseseseessoons 3
23 | 25866-G01 SOLENOID BRACKET .....ocouuuirrrieemmanseseesssnsessessssssesssssesssssssssessssssee 1
24 COVER ASSEMBLY (INCLUDES ITEMS 25 - 33) ......cooommrreieeneneriernene 1
25 COVER (WITH GASKET) w...cooeoumeveemmneesssreessasseesessssesesssesssesessen 1
26 | 73093-GOt LABEL (TOW SWITCH) ....covveeuuairreeeeemmeeneseeessiecssssesssssssesseseeesesee 1
27 | 73125-Got TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 28 - 31)................ 1
28 * SCREW, #5 - 40........ccrveveeeesieseeeiesssesessssiessessessseee s 4
29 * NUT, 15/32 = 32 1
30

Service Parts Manual

Page F-2



.?sku=21764G1
.?sku=25971G18
.?sku=800706
.?sku=73471G01
.?sku=73326G07
.?sku=73190G01
.?sku=71102G01
.?sku=71102G01
.?sku=31539G1
.?sku=73053G01
.?sku=71102G01
.?sku=71102G01
.?sku=73106G01
.?sku=74324G02
.?sku=00270G5
.?sku=11027G1
.?sku=73089G01
.?sku=73028G02

ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 SEALED NUT, 15/32 = 32.....veeoeeeeeeeeeeeeeeeeeeeeeee e 1
32 73138-G02 WIRE HARNESS (TOW SWITCH)......oovoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeenen 1
33 WIRE TIE .o 1
34 502178 4 GA WIRE (BLACK 27", BL+ TO SOL) ..vvieieeee e 1
35 502179 4 GA WIRE (BLACK 36", BL- TO B-)....ooveececeeeeeeeeeeeeeeee e 1
36
37 BOLT, 1/4 = 20 X 3/4" LG ....coouveveerreeeioereeeieseeeeeeesseseeiess s 2
38 PERFORMANCE OPTION ...ttt ettt 1

Page F-3 Service Parts Manual



.?sku=73139G01
.?sku=17618G1
.?sku=602178
.?sku=602179
.?sku=71102G01
.?sku=73272G01

ELECTRONIC SPEED CONTROL - PDS

Notes:

Service Parts Manual Page F-4



FRONT SUSPENSION

6

4

14 - Includes Items 5 -8, 11 - 12 and 15
N
3 ﬁ

Page G-1 Service Parts Manual



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FRONT AXLE ..coooievieumaeeeessaeeeessseeeessssesssesssesee s ssess s 1
2
3 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 8, 11 - 12)....cooouuirreeiemmeneeeeiessseesssssssssseessssesseseseeeees 1
4 * SPINDLE (DRIVER SIDE).......crrveiieieneerieaieseeseeeisssssesssseesssssseseseeennas 1
5 BEARING .......coumreiemmaeeeiisecessssse e essssse s 2
6 GREASE FITTING, STRAIGHT ... 1
7 GREASE SEAL.......cooiiviimmiieiiieeseeesaseseeeese e 1
8 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10)...c.ccviiieeieeeeeeeeeeen. 1
9 B6038-GO1 DRIVE FLANGE STUD, 1/2 - 20 X 1 3/16" LG.......ccooervrevverinccnrreceeren 4
10 BEARING AND RACE ASSEMBLY (COMPLETE) ..........cooourerreveeerrne 2
11 12093-G1 SLOTTED NUT, 1= 14 ooooeeeeineeieiseeeessiessessessssssss s 1
12 COTTER PIN, 5/32" X 1 3/4" LG ...occvveerrierieeecseeesseeseseseseeessesssseseeseeeeees 1
13
14 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 5 - 8, 11 - 12, 15) w..ouooievieeerireeieesiseeeseeesesssee s 1
15 * SPINDLE (PASSENGER SIDE)..........commirrereeemmmmireesisssmmnisessessssssssseeesnnns 1
16
17 SPINDLE CAP.......ooouieeiummieeesseeeeeeseeessesss e eesss e 2
18
19 BOLT, 1/2 = 13 X 5" LG ..o 2
20 WASHER, 1/2" ..ottt en et en e 4
21 KING PIN TUBE ......oooooueieeeiiesioacneseiess s sessessss s 2
22 THRUST WASHER, 7/8" .....coooirveeeeamanesseeeessssessesessssessssssesss s 2
23 LOCK NUT, 1/2 = 13 oottt enn s 2
24
25
26 SHOCK ABSORBER.........ccciiiiiimnieieiessieeissesssesssssseese s 2
27 SHOCK ABSORBER WASHER ........ccrrreimmmmresismmnnessessssssssssssssessssssessne 8
28 RUBBER BUSHING .......coccoviioiiiinnenieeosseneseeeesies s 8
29 | po532-G@ NUT, 3/8 = 24 ..o 4

Service Parts Manual



.?sku=70515G01
.?sku=70535G02
.?sku=16623G1
.?sku=10389G3
.?sku=25146G1
.?sku=72590G01
.?sku=36038G01
.?sku=50892G1
.?sku=00798G8
.?sku=70534G02
.?sku=12091G2
.?sku=01040G01
.?sku=00571G5
.?sku=70328G01
.?sku=16982G1
.?sku=14390G6
.?sku=70630G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6

FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 SHOCK ABSORBER BOOT .....coccvveummmrriemmmeesessseeesesssssessssesssessssssseseese 2
31 WIRE TIE ..o 4
32
33 LEAF SPRING (HEAVY DUTY) ..ottt ettt 2
34 SPRING PLATE .....couuiiiiummeeeetseeeessseeesessssesssssssessessssss s 4
35 | PO463-GTY | BOLT, 7/16 - 14 X 1 3/4" LG ...ccovveerrrrveieerseceeseieesssecsesieesessesessssseseeseneeenns 12
36 LOCK NUT, 7/16 = 14 ... 12
37 VINYL CAP ...ttt ettt e e ee e 1

Page G-3 Service Parts Manual


.?sku=70509G01
.?sku=31539G1
.?sku=70422G01
.?sku=70163G03
.?sku=00463G11
.?sku=00734G1
.?sku=10044G01

FRONT SUSPENSION

Notes:

Service Parts Manual

Page G-4



MOTOR

1 - Includes ltems 3 - 17

Page H-1

Service Parts Manual




MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 3 - 17).............. 1
2
3 ARMATURE ......coootieieaminieeaiese s seesss e 1
4 BRUSH SPRING.........oovuuuumiieiiemmieesesseseseesseessssesssssssessses e ssseessseseens 4
5 BRUSH PLATE AND BOX .......couuuumrreemmmmrenessasesassssesesssssseesssssssessssnnseees 1
6 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ...........ccccoocevvvueeens 1
7 BEARING ... 1
8 SNAP RING ....coveitieiieimceeiesee s 1
9 COVER PLATE AND SCREW .......cccvueiumieniemmreeeesnsesesssssseessssessesessneseee 1
10 COVER COMMUTATOR END HOUSING ......ccorerrrreeeircnenneeseneneeneennnns 1
11
12
13 FRAME AND FIELD COIL (INCLUDES HARDWARE)...........ccovccourrerearnnnee 1
14 MAGNET ...t oreveeeeessisese e eeseessss e 1
15 | 01037-GO1 SCREW, #10-32 X 1/2" LG ...couuureeeeerienreseeessseeesesesssssesssesssseessssesssse 1
16 RETAINING RING......ooccivierumiieiiereseeessneesesseessseessesseses s 2
17 SPEED SENSOR........ocirieeeeeeiesssssaaasesiesssssessssssssssssss s esseesssss s 1

Service Parts Manual

Page H-2


.?sku=73124-G08
.?sku=73120G18
.?sku=73120G03
.?sku=73120G15
.?sku=73120G25
.?sku=73120G07
.?sku=73120G06
.?sku=73120-G09
.?sku=73120G19
.?sku=73120G31
.?sku=73328G01
.?sku=73277G01
.?sku=73327G01

REAR AXLE

1 -Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13 12
part number 16. \ g
/®/

Page I-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) .cooooooumrmnreiierecccneiceee 1
2 * AXLE SHAFT (PASSENGER SIDE).......coccimmiirrereieemrensesieesssssessesieeese 1
3 * AXLE SHAFT (DRIVER SIDE)........comirirereiermneiseseeessessesseessssessssesensnse 1
4 * DIFFERENTIAL COVER .........ociiiimmrieiiiassineeeiisssssesseeessseesseeesssseeneeeenns 1
5 P8610-GO1 FILL PLUG WITH 'O" RING........imireeieriecneeiieiissecesseiessssecssseeecsseesseeeeeos 1
6 BOLT, 5/16 = 18 X 3/4" LG......ccvvveermreeierceneeeesneeeiseeeeeesscessees s 10
7 3050-GO1 VENT oottt 1
8
9 SCUFF GUARD ...oooorvitimmieeeemmesesassessseseses s 1
10
1| XXXXX-XXX | SPLINE BUMPER (SEE ELECTRIC MOTOR)......ccccccummmrreeemmmmriseseeesseesnnee 1
12 | p0797-G2 BOLT, 1/4 = 20 X 1 1/8" LG ...oooooocreeieseceeeeeiceesseseseeesssessseeec s 3
13 LOCK WASHER, 1/4" (STAINLESS STEEL) ........rrrvveeerrerneneeeessseresseeensenen 3
14 WASHER, 1/4" (STAINLESS STEEL) ... 3
15 CLAMP ...ttt ettt ae et s st an e 1
16 | 27023-GOT | MOLY LUBE, 2 OZ. ...ccciiiieeeiiereeeeeieosineseeiessssesssseesessssssseessss s AR

Service Parts Manual

Page I-2



.?sku=74776G01
.?sku=28610G01
.?sku=15558G1
.?sku=73050G01
.?sku=72764G02
.?sku=00797G2
.?sku=00565-G7
.?sku=00559G7
.?sku=27327G01

REAR SUSPENSION

\
|
|
|
&
10/

Front of vehicle

Service Parts Manual

Page J-1



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SHOCK ABSORBER.........coccccvieummreeiesaeesesssassssssssseessssses e sesssess s 2
2 SHOCK ABSORBER WASHER ........cccooorivoiimmiiiiierssiiesseeseesessseeesssesseee 8
3 RUBBER BUSHING ......ooccriveeumminnenieemmenseeeessssesessessssess s 8
4 D0532-G6 NUT, /8 = 24 ..o 4
5
6 LEAF SPRING ..ot 2
7
8 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LG w.ocoouureeeercerieirceeiieeessessesseeesse s 4
9 WASHER, 3/8" ......ooovveeuumiereemmcesessssssssessesssessse s eess s 8
10 LOCK NUT, B/8 = 16 ...ooouuirrveeeermanseeesessecssseessssseesessessss s 8
11
12 0289-G0Z | SPACER .....coouuuuierieeeeiisirneseeesss s 4
13 FLANGED BUSHING (LEAF SPRING)........ccccirriermmreeessnesesessessessssssseseesns 12
14 SHACKLE PLATE ....ooocirveiieiiinseeeeasise s ssessssss s 4
15 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).......rvverrmrreerrnreeeesenreressns 4
16 LOCK NUT, 3/8 = 16 ..coveeeeermaeeiesceneessnsesesssesssssssses s ssssss s 4
17
18 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ... 2
19 LOCK NUT, 3/8 = 16 ...ttt aenn e 2
20
21 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE).........ccocovvvvcenenneee 1
22 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE)...........cccoeeeee.. 1

Service Parts Manual

Page J-2



.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=75721G01
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=70291G01
.?sku=70290G02
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1
.?sku=75564G03
.?sku=75564G04

SEATING

Front of Vehicle

\Co

1 - Includes ltems 2 - 9

Page K-1

Service Parts Manual




SEATING

40 - Includes Items 23 - 29

Front of Vehicle

\C ¢

Handrail

SIDE BASKET

49 49 - Includes Item 50, 51
— 50 - Includes Item 51

Service Parts Manual Page K-2



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)....coovvvevvuerrmrmnnrcnnnenneen 1
2 * TEE NUT oo eeseessssssssse s 8
3 RUBBER PAD ......ooouumiiiiiiiieieisieeseessesee e 2
4 * FLAT STAPLE .....oooooooeoeoteeeeesseeesssssssss et 110
5 * FLAT STAPLE .....oooooooeteomisereeeesssesiesssssse s ssessss s 46
6 VINYL TRIM (SEAT BOTTOM) ... 1
7 71602-G** VINYL SEAT BOTTOM COVER .....ccccmrrrveeeeemmmmmnereneessseesessssessseeseesseseees 1
8 * FOAM PADDING (SEAT BOTTOM).....ccocouumrrrrreeeeeeesssasseeeesssesesseessassee 1
9 * SEAT BOTTOM (WOOD).......coocveeeeeeeiamaerienseeseeeessssisesessssssssessessesssssessee 1
10
11
12
13 HIP RESTRAINT (PASSENGER SIDE) .......coovvveeeerimmnnenerseeseseesssanssseeisseseeees 1
14 HIP RESTRAINT (DRIVER SIDE).........ociriieiiirnieeremneeiieesseeseseeeeessesseeen 1
15 | 71204-GO1 | BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....ccovrvrveerrmrrreeeemssnneenenessssesnnee 8
16
17
18
19 SEAT HINGE ... 2
20 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .....courvverrmreriereneeieseseniens 6
21
22 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ccooovvveeeermecrnerioeenne 1
23 * FLAT STAPLE ....ooovceooeteataareeeeessesessssssssssse s sssssesssssses s ssssssssssssesse 95
24 | 71752-GO1 PLASTIC SEAT BACK COVER .....coccouummnininneeseseesseesisssssesssssseseeessss 1
25 " SEAT BACK (WOOD) ......ccirrveveeeeessaamseeeessseseeassssssssss s ssssssseessssessssssenee 1
26 SCREW, #8 X 3/8" LG (STAINLESS STEEL).......coeervveeerrecnereeenisrerneeiennns 4
27 * TEE NUT oooeeeeeeemeoesaeese e essssssssssssse s 4
28 * FOAM PADDING (SEAT BACK) ......cccooummurirnereeeaessssmsssieesssseesesssssssseeeee 1
29 | 71753-G** VINYL SEAT BACK COVER .....ccociirererieesssamaenereesssssesssssssseseessssesessssenns 1
30

Page K-3 Service Parts Manual



.?sku=17074G1
.?sku=71012G01
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 SPACER ...t 2
32 SEAT BACK SUPPORT ....ccoiiiiimiiiiiinieieaseseseiessseseesees s 2
33 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....c.covveveeeeeeeeeeeeeeeeeeeeeeeeeeeeean 4
34 LOCK WASHER, 1/4" (STAINLESS STEEL) ....ocviveiieeeiee et 4
35 | P1006-GOZ | BOLT, 3/8 - 16 X 1 1/2" LG .eoouuurveeuucereermeeenissresesesseseeesssssenesssesessssesesssesss 4
36 | Po560-G1 WASHER, B/8" ....ccoourvviieimameeseniessssssssesssess s 4
37
38
39
40 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ccocvrvveeurrinrcrnericnnn 1
41 SEAT BACK SUPPORT ..ottt e 1
42 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....cviveuieeieeeeeeeeeeeeeeeee e 4
43 LOCK WASHER, 1/4" (STAINLESS STEEL) ........rrvveeeerrernereeeesseenesseeenenen 4
44 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....cccoovvvvemrrrerrrrerecerince 2
45 ACORN NUT, 1/4 = 20 ....oooivieercneeieoesesieoeeseeeesessessisee s 2
46 END PLUG, B/4" ......oooorieeimmieeiasecesessee s 2
47
48 BED ASSEMBLY .....ocooumeireeeienimsriesssassssesesssesssssse s 1
49 | 71063-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51)......cccvvveeermmcreeriernnnnas 1
50 | 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) ... 1
51 | 75252-G** VINYL SEAT BOTTOM COVER ......rvvvieecrrneeieessessesisesesesesseeennns 1
52 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) .......ccovvrvveeeorarecnereeerrenee 2
53 TEFLON WASHER, 5/16" ........ocorrveeuminieiiecseeeieceeeeesseesssssssssese e 4
54 LOCK NUT, 5/16 - 18 (STAINLESS STEELY).........covveeurereerrreenesecseeeesnseeneenns 2
55 END CAP, B/4" ...t 4
56
57
58 BED FRONT (INCLUDES MAT)......ccccvuemmireiemmieneeseessesssessssessessesssssssesessns 1
50 | Po661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).......ceserrrrveerrerrrreeeesserineeeeennnns 4
60 WASHER, 5/18" .....ooorvveeerraaesseeeessesessessssessssessssesssssssssssese s sesess s sssseesnans 4

Service Parts Manual


.?sku=70364G01
.?sku=74111G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=01006G02
.?sku=00560G1
.?sku=75258G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=16705G6
.?sku=00520G1
.?sku=75261G01
.?sku=71062G01
.?sku=00762G6
.?sku=17255G1
.?sku=00891G3
.?sku=19859G1
.?sku=71060G01
.?sku=00661G6
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 SUPPORT FRAME.........oveuuueeitmmieeeeseeseesssesssessssssesssssessesssseessesssssssssess 1
62 BOLT, 5/16 = 18 X 1" LG ..o 2
63 00559-G8 WASHER, 5/16" ... 2
64 LOCK NUT, 5/16 = 18 ..ottt 2
65 D0440-G4 BOLT, 5/16 - 18 X 2 1/2" LG oo 2
66 NYLON BUSHING ........coooeieeeoeeeeeeeeeeeeeeeeeeeeee e 4
67 00559-G8 WASHER, 5/16" ... 2
68 LOCK NUT, 5/16 - 18 (STAINLESS STEELY)........ccovveerereerieereonecseeeeseeeneanns 2
69 HANDRALL -.......eveeereeeeessceeeesees s 2
70 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ....cevvveevcceeeeeeeeeans 2
71 LOCK WASHER, 5/16" (STAINLESS STEEL) .....cvoveveieeeeeeeeeeeeeeeee e, 2
72 ACORN NUT, 5/168 = 18 ...ttt 2
73 END CAP, 1"....cooeeetmeeeessseceesssees s 4
74
75 SIDE BASKET (BLACK). ..., 2
76 D0106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG .....ovooeeeeeeeeeeeeeeeeeeenen. 4

Page K-5

Service Parts Manual



.?sku=75193G01
.?sku=00438G8
.?sku=00891G3
.?sku=00891G3
.?sku=00440G4
.?sku=17838G1
.?sku=00891G3
.?sku=00891G3
.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6

SEATING

Notes:

Service Parts Manual

Page K-6



STEERING

1 - Includes Items 2 - 34
2 - Includes Items 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 48
45 - Includes Items 46 - 48

Yo

Front of Vehicle

23 // \ 40 STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page L-1 Service Parts Manual



STEERING

IDLER, TIE RODS AND MOUNTING

=
i

59 /
Z—
Qj
o1 62 60 @ To Passenger Side
64 i
63 Front Spindle
?

Front Spindle

é\ To Driver Side
6

D

Service Parts Manual

Page L-2



STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 70175-G01 STEERING HOUSING (INCLUDES ITEMS 3 = 6) ......ocomrrrrrveeeererrereieennnns 1
3 * SLEEVE BEARING .....ccovvieuminnenieimineeseseesssesessessssssssse s 1
4 * SLEEVE BEARING ..o 1
5 * FLANGED BEARING ......coooouuirniiiieninieseseeesssesessssaeecssssessseeec s 1
6 GREASE FITTING, STRAIGHT .......coviirviiiiirniiiiennseeeereeeeeseenseeo 1
7
8 D0426-G6 BOLT, 3/8 = 18 X 3/4" LG.....oooooeerrreeeeeorseeneeeeesissseessesessssssesseessseesseoeeens 2
9 GREASE FITTING, 90°.......ccvvueummrreemmmeeneemsnesesssssseesessessessssesseseesesseees 1
10 RACK GUIDE COVER .......cooueuimrreeiieineseseeaesssesssssssssssessseessees e 1
11 GASKET ...ooooorevieeeamaecesesesssss s 1
12 COMPRESSION SPRING ..ottt 1
13 RACK GUIDE........covouumreeierieeeessseeeeessesee s seees s 1
14 HOSE CLAMP, 1 5/18".......coorrveeieneveiermceeeeiecseeeesssee s 1
15 RACK COVER ......ooouumiiiiimceeieeseeseessee e 1
16 HOSE CLAMP, 1 5/16".......couureveerceneiemmeenesseesseessssee s 1
17 BELLOWS .....ecooeeeeieceeieseesesssees s ses st 1
18 HOSE CLAMP, 13/18"........ccovveeuureneeeiesissecseeeesssssesessesess oo 1
19
20 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ..o 1
21 GEAR PINION ......coouiireitmmreniesseeeeessees s eessss s 1
22 BALL BEARING ... 1
23 EXTERNAL RETAINING RING .......ccoooeumiriiieneeieseeesieiseeseeessseneeeens 1
24 STEERING RACK .....cccvoermieiinicenieseseesssesesssesse e 1
25 RACK BALL END .....oocouuiieiieeoiceneeieesssecssseessseseesssss s 1
26 | p0532-G8 JAM NUT, 7/16 = 20 ...cooeeerceeeieesesesseeesssesessesssessessssesseesesseseeenons 1
27 GREASE FITTING, 90° ..., 1
28 0466-GO01 RETAINER .......ovvooieirneeieeissees oo 1
29
30 0184-GO1 IDLER ..ot 1

Page L-3

Service Parts Manual



.?sku=70723G02
.?sku=10389G3
.?sku=00426G6
.?sku=18456G1
.?sku=18456G1
.?sku=70177G01
.?sku=70225G01
.?sku=70178G01
.?sku=70179G01
.?sku=11391G1
.?sku=11391G1
.?sku=70041G01
.?sku=11391G1
.?sku=11391G1
.?sku=70183G01
.?sku=11391G5
.?sku=70724G01
.?sku=70717G01
.?sku=15112G1
.?sku=70190G01
.?sku=70718G01
.?sku=70192G01
.?sku=00532G8
.?sku=18456G1
.?sku=18456G1
.?sku=70466G01
.?sku=70184G01

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 THRUST WASHER, 1 1/2" ... 1
32 | 70195-GO1 THRUST WASHER, 7/8" .....cooorvvvieeinieneeesesssessseeeessssesssesssessesssseeeeee 1
33 LOCK NUT, 7/8 = 9....ooouruareveeeienneeseeeesssseeseseessssses s 1
34 COTTER PIN, 5/32" X 1 3/4" LG ..ottt 1
35
36 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ............cccceurr 1
37 4322-G6 STEERING SHAFT ....ooooirieeiimiiseseessseessesessssss s sessssses s sssessees e 1
38 COUPLING ...t 1
39 LOCK NUT, 1/4 = 20 ...cocevveeeaeeeenceneesseeeseesseseesesssseessssssessssssssssessseseee 2
40 SCREW, 1/4 - 20 X 7/8" LG ...ccouuuurrrveeerrereeeeeeeseseeseseessessessseesssssssssesenons 2
41 (€731 [ = TR 1
42 | p1034-Go1 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK ........coovoeerecrrnreciiesiennennenns 3
43 | Pos78-G1 LOCK WASHER, 3/8" .......covvueermmineeeeeisenesseeaessssssssseissses s 3
44 | 70466-G01 RETAINER ....ooooiiviiiemmmineeeeseseesseesssse s ssesss s 1
45 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48)..........cooorreerrrreennnn. 1
46 * STEERING COLUMN ... 1
47 STEERING COLUMN BUSHING .....ccooovrvveemmmrriemreneessereeeeseseeeeenns 1
48 SCREW, #6 - 20 X 5/16" LG...eeeeeeeeeeeeceeeeeeeeeeeeeeeeeeeee e 1
49
50
51 BOLT, 7/16 = 20 X 2 1/2" LG ...cvcveeumereeoeeeeeesseesseesseeseessseesesesssesessssesesssess 1
52 LOCK NUT, 7/16 = 20 ... 1
53 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......c.ccvvvveermrrrreeeersenrenneeennnns 2
54 LOCK WASHER, 7/18".......courviereeeeeeineseeeesessesisseesseesses s sssssessesesies 3
55 STEERING WHEEL .....ocviveeeeimaereeeeesseseeseesssseeesssesessseesssssssees e 1
56 1147-G01 | STEERING WHEEL COVER .......cvvoeerirnieiiemmensessessssssessesissssssssesseseesseeseee 1
57 4390-G2 LOCK NUT, 5/8 = 18 ...couuurreeeeremareseiessseessesisssasessssssssessssesssses s sssesssesseeees 1
58
59 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64)..........cvvvoorrreeiescreeierennee 2
60 THREADED ROD (10 1/8" LG).....oocouuuurrerieemrneseeeesssssesesesesssseeesssssssese 1

Service Parts Manual Page L-4



.?sku=70216G01
.?sku=00734G6
.?sku=00798G8
.?sku=70360G01
.?sku=14322G6
.?sku=70558G01
.?sku=00550G1
.?sku=70227G01
.?sku=70223G01
.?sku=01034G01
.?sku=00878G1
.?sku=28633G01
.?sku=28569G01
.?sku=01022G01
.?sku=00470G4
.?sku=00734G3
.?sku=01033G01
.?sku=00566G2
.?sku=602980
.?sku=71147G01
.?sku=14390G2
.?sku=70904G04
.?sku=70855G03

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 TIE ROD END (LEFT HAND THREADS) .......ccvveeummreeeermeeeiesseseeseeneeneeens 1
62 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)..........ccooocvmrmrriirrrrnneens 1
63 TIE ROD END (RIGHT HAND THREADS).........ccrveveeermrirreeeesieseseseeennnns 1
64 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......ccocevivieeveereeen. 1
65
66 | po734-G1 LOCK NUT, 7/16 = 14 ..o 4
67 CASTELLATED NUT, 7/16 = 20 ......ccrveeormieeierceeeeeseseseeeeeeseseesseesesesssesesee 1
68 COTTER PIN, 3/32" X 1" LG ...cooeuureviemseeieseessesseessesesessssessse s 1

Page L-5

Service Parts Manual



.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=50209G2
.?sku=10387G2

STEERING

Notes:

Service Parts Manual

Page L-6



WEATHER PROTECTION

14 Front of Vehicle

(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)

DETAIL A

DETAIL B

(Outside Tubing
15 5 On Sun Top)

Front of Vehicle

Ref Wea 11-1 9 DETAIL C
&) (FRONT)

Page M-1 Service Parts Manual



WEATHER PROTECTION

Front Top
Strut

REAR VIEW MIRROR
23 - Includes ltems 24 - 26

37

WEATHER ENCLOSURE

Front of
< Vehicle

4

27 - Includes ltems 29 - 35
28 - Includes ltems 29 - 35

Service Parts Manual

Page M-2



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SUN TOP KIT (INCLUDES ITEMS 2 - 20) ......corrveemmmrreeermeeneesseneeesssseeseesns 1
2 REAR STRUT (DRIVER SIDE)........ouiviiieieeieeeeeeeeeees e, 1
3 75074-G02 REAR STRUT (PASSENGER SIDE).......c.oviieiieeeeeeeeeeeeeeeeeeeeeeeeeneen, 1
4 BOLT, 3/8-16 X 1 3/4" LG (STAINLESS STEEL) ...ooveuieieeeeeceeeeeeeeeea 4
5 D0679-G1 WASHER, 3/8" (STAINLESS STEEL).......oovieieeeeeeeeeeeeeeeeeeeeeeeee e, 18
6 NYLON WASHER, 3/8 ... 4
7 LOCK NUT, 3/8 = 16 ...cecvveeoiereeeercseeesicessieecseeesss s 10
8 END CAP, 1" .ottt ettt en e 2
9 75125-G01 FRONT STRUT ..ot nnn e 1
10 0440-G2 BOLT, 5/16 = 18 X 2 1/4" LG ..o 4
11 LOCK WASHER, 5/16" ......cuoeeeeeeeeeeeeeeeeeeeeeee e et eaenns 4
12 SPACER, /2" ..ottt 2
13 D0879-G1 LOCK WASHER, 3/8" .......ooeeeeeeieeeeseeeeeeeee e enen e e nesnn s 4
14 SUN TOP ... 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) ......cvveeeeeeeeeeeeeeeeeeeeeea 2
16 SPACER ..ot eeeee s 2
17 D0653-G1 WASHER, 3/8" (STAINLESS STEEL).....covovieeeeeeeeeeeeeeeeeeeeeeee e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) .....cooveevceeeeeeeee e, 2
19 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) .....voueoiieeeeeeeeeeeeeeeeeen 2
20 24647-G1 SPACER, 1/4" ... 2
21
22
23 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ............courreveerrrrriernnns 1
24 REAR VIEW MIRROR ......coooiiiiiiieieeeteeeeeeeeee e en e 1
25 19502-G2 SUPPORT BRACKET ..o 1
26 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ceeeeeeeeeeeeceeeeeeeae. 1
27 75525-G03 | WINDSHIELD KIT ST 4-CADDY (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 29-35).....c.oucueeerceeeeeeeeeeeeeeieeeeeeeeseesesae s sessenes e esnnenen. 1
28 WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 29 = 35)......ouiueceeceeeeeeeeeeeeeeee e en s eneenneeen. 1
29 * WINDSHIELD ... 1

Page M-3

Service Parts Manual



.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=71966G01

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 110-035A SASH, 26" LG ... 2
31 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....cveoveeeeeeeeererseenn. 2
32 110-072B WASHER, 1/4" (STAINLESS STEEL) ..o 4
33 RUBBER GROMMET ......coouuiiiiiumieeiesimceneessessseesssseesesesecssssess e 2
34 110-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......oveeeeeeeeeeeeeeeeeeeeesee s 2
35 110-066 LABEL (SAFETY) oot 1
36
37 WEATHER ENCLOSURE (3 SIDED) (REQUIRES SUN TOP KIT) ....c.ccoeo........ 1

Replacement Parts for items 30-35
may be obtained from:

Eagle Parts, Inc

1811 Wilkinson Rd.
Augusta, GA 30904
Telephone (706) 729-9911
Fax (706) 729-9955

Service Parts Manual

Page M-4


.?sku=110-072C
.?sku=75492G01

WHEELS AND TIRES

(Style of tire may differ from tire shown)

Page N-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY

(INCLUDES ITEMS 2, 3, 4)...ccourrvvieiereieneeeeiiserseseeeesssseessseesssseessssessseeeeeee AR
2 TIRE, 20 X 10 - 10 TURF SAVER®...........coiiiriiiiiiniirriiisieniesseeeeeissseeneeens 1
3 WHEEL RIM, (4 LUG).....oocvvoioiieeiiiceseiesecseeeiessesiesssesesesssseeesssessee 1
4 VALVE STEM......coouriiimmmieeiesmiessssssesessssseesessssessssssssssssesssessssse s 1
5
6 LUG NUT, 1/2 =20 ... AR
7
8 WHEEL & TRAIL WOLF TIRE® ASSEMBLY PASSENGER SIDE

(INCLUDES ITEM 10) ....vvoooeieieeieieoseeneeeessseeeeseeesssseesseeessssesssesesssseeeeeee AR
9 WHEEL & TRAIL WOLF TIRE® ASSEMBLY DRIVER SIDE

(INCLUDES ITEM 10) ...c.vvoveeeeaeceeeiieseeeseseeiesseeessesesssssesssseseseses s AR
10 TIRE, 20 X 11 - 10 TRAIL WOLE® -+ scesesssssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssssd 1
11 | 608915 WHEEL ASSEMBLY

(INCLUDES ITEM 12, 13, 14) ....cciiviieenicreeeiessnneseeiesssseesssssssssses s AR
12 TERRA TRAC TIRE ....cooviimiriimeeisneseseesesseessessesssssesssss s sessssssssnns 1
13 VALVE STEM......couurruemmmereessmeesesssesesssssesssssssesssssssessesessessssssssesesesss 1
14 WHEEL - POLISHED SPOKED.........ccvvimriieiiineeeeieeneeieeeeeeeesessneens 1
15 CENTER CAP ...t AR
16 | 601354 NUT, LUG ..o AR

Service Parts Manual Page N-2


.?sku=28442G03
.?sku=28442G02
.?sku=15172G02
.?sku=11657G1
.?sku=14723G1
.?sku=74842G03
.?sku=74842G04
.?sku=74842G05
.?sku=606141
.?sku=604915
.?sku=604927
.?sku=604929

WHEELS AND TIRES

Notes:

Page N-3 Service Parts Manual


djayad01
Text Box
WHEELS AND TIRES


SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ... eeee e eeeee e s eeeeeeeeeeeee s s eeees e ee e eeseeeeeeees e eeseeeeseeeseeees e eeseeee e 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) «....ooveeeeieeeeeeeeeeeeeeeeeeeseeees e ees e eeseeeseeeeeeeeeeeeseeessees 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP .........ocioeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeseeees e eeseeeeee s eeees s 28251-G01
CURRENT INDICATOR ...t eeee e eee e e ee e eee e e eeeeeee e e s ee e ees e e see e eee e eee s ee e ee s ee e eeeees 16489-G2
DIGITAL MULTIEMETER ... ee e eee e ee e s ee e ee e ee e ee e e ee s 27481-G01
CRIMPING TOOL. ..o e e e ee e ee e e e ee e ee e 27765-G01
TUBELESS TIRE REPAIR KIT ..ot eeeeeeeee e eeeeeeeeeeeseeees et eeseeeesesseees e seeeseseseseeeeseeeeseeeeeeeeeeeeeeeseseseeeeeeeenn 606009
TIRE PLUBBER REFILL PACK (50/BOX) ....vcoveoeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeesseseseeees e ses e seseseseeseseeeeseeesseeeseeeeseeseseeeeees 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ........oeoeeeeeeeeeeeeeeeeeeeseseeseeeeeseeeeseeeeseeeeseeseeseeeesesee s ees e eeseeseeeo 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ........c.oeeiveeeeeeeeeeeseeseseeeeeeeeeeeeeeeeeeseeeeseeseeeeeseeeseeees e eeseeseneo 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ......eooeeeeeeeeeeeeeeeseeseseeeeee e eseeees s eeseeee e ees e ees e see e ee e ee e ees e sees e eeseeee e 28432-G05
PEN 3 OUNCE (89 ML) = INDUSTRIAL YELLOW.........oveuveeeeeeseeeeseeeeseeeeeeeeeeseeeeeseeeeseseseesseee e ees e 28432-G03
PEN 3 OUNCE (89 ML) = ORANGE .......coeeeeeeeee oo eeeeeeee e e ee e eee e eeeee e ee e eee s esee e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ........cooveveeeeeeeeeeeeeeeeeeee oo ee e eee e ee e eeee e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....coveeeeeeeeeeeeeseeeeeeeseeeeeeeeseseeeeseseeeeee e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........eeoieeeeeeeeeeeeeeoeeeeeeeeeeseeseseseeeese s seseeseseeeeeeeeeees 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........veueeeeeeereeeeeeeeeeeeeeseeseseeseeeeseeeseseeseseesseeeeseeseseas 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW ......veoeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeees e eeseeesseeeeeeees e senean 28140-G14
MAINTENANCE PRODUCTS PART NO.
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .......cvveieeeeeeereeeeeeeeeeeeeeseeeeseeeeeseeeeseesseesseeees e eeseeseneoe 27619-G02
E-Z-GO ALL SURFACE CLEANSER ........oocioeieeeeeeeeseeeeeeeeeeeeeeeeees oo es e ee s eeeeeeseees e eee e eee e ees e e eeeeee e 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ........oecuiveeeeeieeeeeeeeeseeeeeeeeeeseeeseeeeseeeeseeseeeeeeeee s ees e seseeseseeseeeeeneeee 606313
W/SHIELD AND PLASTIC PROTECTOR ....oeooveoeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeeeeeeseee e seeeeeeeeees e eeeeeeeeeees e eee e 606314
B84 OZ HAND CLEANER ........oeoeeeeeeeeeeeee e eee et seeeee e e e e e e e ee e e s ee s ee s e s ee e ee e eee e es e ee e ees e ee s eeeeeee e 607636
4 OZ HAND CLEANER ... oo e e ee e e s eee e s ee s ee oo et ee s e e e e e ee e eee e ees e ee e eeseeee e eeeeeeeenn 607637

Appendix A-2 Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1



djayad01
Text Box
Appendix B-1


OPTIONS/ACCESSORIES

ACCESSORIES LISTING

ASH TRAY INSTALLATION, FIELD KIT, E-COAT . ...75109-G04.......... Body

COOLER & BRACKETKIT ...t 75344-GO1.......... Body

FAN, DEFROSTER/COOLING .................. 74248-GO1.......... Body

WATER COOLER . ..... ... ... . . . 75170-GO1.......... Body

INST'L COOLER KIT (BLACK) (FIELD). . .......... 74581-GO1.......... Body

INST'L COOLER KIT (GREEN) (FIELD) .. ......... 74581-G02.......... Body

GUN MOUNT, SWIVEL W/BASE PLATE. .......... 74533-GO1.......... Body

GUN HOLDER, REMOVEABLE FLOOR MT. ....... 74365-GO1.......... Body - St Sport 2+2 E

KIT, FRONTBASKET ......... ..., 71065-G02.......... Body - St Sport 2+2 E

POWERWISE QE BATTERY CHARGER, 36 VOLT,

W/ 5METERCORD ...... ... .. i 611120 . .. .......... Battery Charger

TURN SIGNAL - FIELD INSTALLATION . . ......... 75107-G02.......... Electrical

HOUR METER - FIELD INSTALLATION . .......... 75113-G02.......... Electrical

REAR VIEW MIRROR FIELD KIT

(REQSUNTOPKIT) . ... 19528-G2........... Weather protection

MESSAGE HOLDER KIT -

ONE PIECE (REQSUNTOPKIT). ............... 75509-GO1.......... Weather protection

MESSAGE HOLDER KIT

(REQSUNTOPKIT) . ... 75496-GO1.......... Weather protection

TOP CAP, ADVCAMO (FLD) ................... 75378-G02.......... Weather protection

TOP CAP, HDT CAMO (FLD) . .................. 75378-G04.......... Weather protection
ENCLOSURE-3SIDES ....................... 75492-GO1.......... Weather protection - Clays Car Electric
ENCLOSURE - 3 SIDESADVCAMO . ............ 75492-G02.......... Weather protection - Clays Car Electric
ENCLOSURE - 3 SIDESHDTCAMO . ............ 75492-G03.......... Weather protection - Clays Car Electric
WINDSHIELD KIT FLAT-CLIP ON CLEAR ......... 75524-G03.......... Weather protection - Clays Car Electric
SUN TOP KIT - PERSONNEL CARRIER.......... 75123-GO1.......... Weather protection - Clays Car Electric
SUNTOP, TANMPT800 ........... ... ......... 75040-G11.......... Weather protection - Clays Car Electric
SUNTOP,BRNMPT800....................... 75040-GO7.......... Weather protection - Clays Car Electric
ENCLOSURE,3SIDESTAN. ................... 75367-G03.......... Weather protection - Clays Car Electric
ENCLOSURE, 3 SIDESADV CAMO. ............. 75367-G04.......... Weather protection - Clays Car Electric
ENCLOSURE, 3 SIDESHDT CAMO. ............. 75367-G05.......... Weather protection - Clays Car Electric
ENCLOSURE-3SIDES . ...................... 75078-GO1.......... Weather protection - St Sport 2+2 E

ACCESSORIES LISTING

ENCLOSURE -3 SIDESADVCAMO . ............ 75078-G02.......... Weather protection - St Sport 2+2 E
ENCLOSURE - 3 SIDESHDTCAMO . ............ 75078-G03.......... Weather protection - St Sport 2+2 E
WINDSHIELD KIT FLAT-CLIP ON, 30/70 .......... 71966-GO3.......... Weather protection - St Sport 2+2 E
WHEEL ASSEMBLY - TERRATRAC ............. 608915............. Wheels and Tires - Clays Car PDS
Appendix B-2 Service Parts Manual


djayad01
Text Box
Appendix B-2


OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION
WHEEL ASSEMBLY - TERRATRAC ............. 608915............. Wheels and Tires - ST Sport 2+2 PDS

Service Parts Manual Appendix B-3










A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	18 WHL.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR
	7
	8 74842-G03 WHEEL & TRAIL WOLF TIRE® ASSEMBLY PASSENGER SIDE (INCLUDES ITEM 10) AR
	9 74842-G04 WHEEL & TRAIL WOLF TIRE® ASSEMBLY DRIVER SIDE (INCLUDES ITEM 10) AR
	10 74842-G05 TIRE, 20 X 11 - 10 TRAIL WOLF® 1


	6 BCP.pdf
	1 605748 POWERWISE QE(DELTA) 36 VOLT 18’ CORD CHARGER 1
	2 604320 KIT, AC CORD, 9’, POWERWISE QE 1
	3 605494 KIT, 18’ DC CORD, 36V POWERWISE QE 1
	4 605607 KIT, PCB/ EMI BRD, 36-48V PWISE QE 1
	5 605608 KIT, CHARGER CVER/ HNDLE, 36V PW QE 1
	6 606296 CHARGER HANDLE- POWERWISE QE 1

	1 FRONT COVER (clays car ele).pdf
	ISSUED OCTOBER 2007
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	2 MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED
	UTILITY VEHICLE
	CLAYS CAR™
	ST SPORT 2+2 PDS
	ST CUSTOM PDS

	STARTING MODEL YEAR 2007
	To obtain a copy of the limited warranty applicable to the vehicle, call or write a local Distributor, authorized Branch or the Warranty Department with vehicle serial number and manufacture date code.
	The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
	When servicing engines, all adjustments and replacement components must be per original vehicle specifications in order to maintain the United States of America Federal and State emission certification applicable at the time of manufacture.

	4 HOW.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	19 SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	20 Opt&Acc.pdf
	OPTIONS/ACCESSORIES

	17 WEA.pdf
	WEATHER PROTECTION
	1 75123-G01 SUN TOP KIT (INCLUDES ITEMS 2 - 20) 1
	2 75074-G01 REAR STRUT (DRIVER SIDE) 1
	3 75074-G02 REAR STRUT (PASSENGER SIDE) 1
	4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	5 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 18
	6 00771-G5 NYLON WASHER, 3/8 4
	7 00891-G5 LOCK NUT, 3/8 - 16 10
	8 19853-G1 END CAP, 1" 2
	9 75125-G01 FRONT STRUT 1
	10 0440-G2 BOLT, 5/16 - 18 X 2 1/4" LG. 4
	11 00905-G8 LOCK WASHER, 5/16" 4
	12 75048-G01 SPACER, 1/2" 2
	13 00879-G1 LOCK WASHER, 3/8" 4
	14 27604-G01 SUN TOP 1
	15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) 2
	16 18716-G1 SPACER 2
	17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) 2
	18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) 2
	19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) 2
	20 24647-G1 SPACER, 1/4" 2
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G2 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27 75525-G03 WINDSHIELD KIT ST 4-CADDY (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 29-35) 1
	28 71966-G01 WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 29 - 35) 1
	29 * WINDSHIELD 1
	30 110-035A SASH, 26" LG 2
	31 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	32 110-072B WASHER, 1/4" (STAINLESS STEEL) 4
	33 110-072C RUBBER GROMMET 2
	34 110-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	35 110-066 LABEL (SAFETY) 1
	36
	37 75492-G01 WEATHER ENCLOSURE (3 SIDED) (REQUIRES SUN TOP KIT) 1

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	18 WHL.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR
	7
	8 74842-G03 WHEEL & TRAIL WOLF TIRE® ASSEMBLY PASSENGER SIDE (INCLUDES ITEM 10) AR
	9 74842-G04 WHEEL & TRAIL WOLF TIRE® ASSEMBLY DRIVER SIDE (INCLUDES ITEM 10) AR
	10 74842-G05 TIRE, 20 X 11 - 10 TRAIL WOLF® 1
	11 608915 WHEEL ASSEMBLY (INCLUDES ITEM 12, 13, 14) AR
	12 606141 TERRA TRAC TIRE 1
	13 604915 VALVE STEM 1
	14 604927 WHEEL - POLISHED SPOKED 1
	15 604929 CENTER CAP AR
	16 601354 NUT, LUG AR


	1 FRONT COVER (clays car ele).pdf
	ISSUED MARCH 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	1 FRONT COVER (clays car ele).pdf
	ISSUED MARCH 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	1 FRONT COVER (clays car ele).pdf
	ISSUED MARCH 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	1 FRONT COVER (clays car ele).pdf
	ISSUED MARCH 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	1 FRONT COVER (clays car ele).pdf
	ISSUED MAY 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	1 FRONT COVER (clays car ele).pdf
	ISSUED OCTOBER 2007 REVISED MAY 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	20 Opt&Acc.pdf
	OPTIONS/ACCESSORIES

	1 FRONT COVER (clays car ele).pdf
	ISSUED OCTOBER 2007 REVISED JULY 2008
	ELECTRIC POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	620297 BCP.pdf
	1 611119 POWERWISE QE BATTERY CHARGER, 36 VOLT, W/3 METER CORD 1
	2 611213 3 METER CORD, 36 VOLT (INCLUDES STRAIN RELIEF) 1
	3
	4
	5 611937 DC STRAIN RELIEF SERVICE KIT (INCLUDES 5 STRAIN RELIEFS) 1
	6 611212 AC CORD (INCLUDES STRAIN RELIEF) 1
	7 611936 AC STRAIN RELIEF SERVICE KIT (INCLUDES 5 STRAIN RELIEFS) 1
	8 611215 HANDLE AND COVER SERVICE KIT (INCLUDES ITEMS 9 - 12) 1
	9 611216 HANDLE 1
	10 * COVER 1
	11 * RUBBER PLUG 1
	12 * SCREWS 1

	620297 20 Opt Acc.pdf
	OPTIONS/ACCESSORIES

	620297 20 Opt Acc.pdf
	OPTIONS/ACCESSORIES



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




